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1—1. EXEE (Test Recipe)

NR (RSS#3) (NR) 100 (EEH)
HAFA—R>ITSvs (Carbon Black) 75
FTIOTFUoRTOERLTAIL (Process 0il) 15

ATT) VR (Stearic Acid) 2

HEnEE (Zn0) 5

W& (Sul fur) 2.5
IOFRAREF (Accelerator) Rl &

1—2. RERFER (Test Results) @ --- BEMEES
No.
EE 1-1 1-2 1-3 1-4
Hot5—TT—G (TMTD) 0.3 - - -
H+5—7Z—BE (ZDBzC) - 0.3 0.6 0.9
FTaS5AMA—%4—E (Curelastometer Test) : 6 ==+1° ,100cpm, 140°C
t 50. 04 (min) 2.4 2.0 1.3 1.1
t 10 (min) 2.6 2.3 1.5 1.3
t 90 (min) 9.7 14.4 1.5 5.4
t 90— t 10 (min) 7.1 12.1 6.0 4.1
MILYE (N-m) 1.32 0.87 1.03 1.13

SI3REXER (Tensile Test) : 140°C 7 L R ki

________________________ powiEsR (min) 15 | 20 ) 10 | 8
T8 (MPa) 20.2 16.4 18.1 19.5
EB (%) 340 350 360 360
M 200 (MPa) 12.4 8.8 10.0 11.0
M 300 (MPa) 18.2 13.7 15.5 16.8
Hs (JIS, N) 15 13 75 15




1—2. RERFER (Test Results) @ --- HFHAEREE
No.

EE 1-5 1-6 1-1 1-8
Hot5—CM—G (CBS) 1.0 1.0 1.0 1.0
HYot5—TT—G (IMID) - 0.2 - -
Yo+ 5—Z2—BE (ZDBzC) - - 0.2 0.4

TaAS5RARA—4S—ER (Curelastometer Test) : 6 ==+1° ,100cpm, 140°C

t 50. 04 (min) 4.9 3.5 3.3 2.6

t 10 (min) 5.5 3.8 3.7 2.8

t 90 (min) 14.2 6.5 7.6 5.2

t 90— t 10 (min) 8.7 2.7 4.0 2.4

MILYE (N-m) 1.54 1.90 1.79 1.86
5|5EEXER (Tensile Test) : 140°CF L X MNEk

________________________ powfesrE (min) 20 | 10 ) 10 | 8

T8 (MPa) 23.5 24.3 22.6 22.1

EB (%) 390 340 340 320

M?200 (MPa) 12.3 16.0 14.3 15. 4

M 300 (MPa) 18.9 22.8 20.3 22.2

Hs (JIS, N) 11 79 79 79
1—3. ER
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2—1. EXKEE (Test Recipe)

ITR JF)L268 (I1IR) 100 (E=#D)
GPFAhA—ARYISvYH (Carbon Black) 60
NS T4 TORAAIL (Process 0il) 20
ATT7Y B (Stearic Acid) 2
G A (Zn0) 5
" E (Sulfur) 2
INERAR HEF (Accelerator) R =2
2 —2. HEFHEE (Test Results)
Nol oy | 92 | 23 | 2-4 | 2-5 | 2-6
HH
Ho+ES5—TT—G (TMTD) 1.0 - - - - -
4 4+25—Z2—BE (ZDBzC) - 20 | 20 | 20 | 2.0 | 2.0
Ho+5—M—G (MBT) 0.5 | 0.5 - - - -
#o+5—CM—G (CBS) - - 1.0 | 2.0 - -
42 +5—NS—G (TBBS) - - - - 0.5 | 1.0
TaAS5ARA—4S—ER (Curelastometer Test) : 6 ==+1° ,100cpm, 160°C
£ 80. 04 (min) 2.7 1.5 | 27 | 3.2 | 25 | 3.3
t10 (min) 2.9 1.6 2.9 3.4 2.6 3.5
t o0 (min) 15.6 | 18.8 | 16.9 | 16.4 5.2 | 14.5
t 90— t 10 (min) 1227 | 17.2 | 14.0 | 13.0 | 12.6 | 11.0
MILDTE (N-m) 0.68 | 0.61 | 0.65 | 0.59 | 0.61 | 0.59
B|3E:kER (Tensile Test) : 160°C X 20min. 7 L XA g
TB (MPa) 13.1 | 141 | 13.4 | 13.1 | 13.6 | 13.0
EB (%) 670 | 730 | 710 | 710 | 700 | 680
M200 (MPa) 3.1 27 | 226 | 25 | 2.7 | 2.8
M300 (MPa) 4.7 | 4.1 3.8 | 3.5 | 4.1 4.0
Hs (JIS, A 50 50 50 50 50 50
2—3. ER
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3—1. EXKEE (Test Recipe)

NBR 1042 (NBR) 100 (EE=#D)
SRFA—ARUITS5vH (Carbon Black) 65
DOP (Plasticizer) 15
ATT) B (Stearic Acid) 1
PN (Zn0) 5
i (Sulfur) 0.5
kAR € F (Accelerator) Al i
3— 2. HERHEER (Test Results) @
No-l sy | 32 | 33 | 3-4 | 3-5 | 3-6
HH
Ho+E5—TT—G (TMTD) 2.0 - - - - -
H$2+5—72—BE (ZDBz0) - 40 | 6.0 | 6.0 | 40 | 6.0
H2+5—DM—G (MBTS) 20 | 20 | 20 | 3.0 - -
#24#5—CM—G (CBS) - - - - 2.0 | 2.0
TaS5ARA—4S—ER (Curelastometer Test) : § ==+1° ,100cpm
160°C  tS0.04 (min) 1.8 ] 009 | 08 | 0.8 ] 0.7 | 0.7
t10 (min) 2.1 1.1 0.9 1.0 0.9 0.8
t 90 (min) 4.8 2.7 2.7 3.1 3.9 3.3
t 90— t 10 (min) 27 | 1.6 | 1.8 | 2.1 3.0 | 2.5
] MLOE Nem | 1.41 | 1.07 | 1.03 | 1.09 | 1.10 | 1.04
150°C  tS0.04 (min) - 1.4 [ 1.2 ] 1.3 ] 1.0 | 0.9
t10 (min) - 1.6 1.4 1.6 1.2 1.2
t 90 (min) - 4.1 40 | 46 | 48 | 53
t 90— t 10 (min) - 25 | 2.6 | 3.0 | 3.6 | 4.1
bILDTE (N-m) - | 110 | 106 | 1.13 | 1.10 | 1.09
B|3E:kER (Tensile Test) : 160°C X Tmin. 7 L X Nk
TB (MPa) 12.5 | 14.0 | 13.7 | 13.0 | 14.7 | 14.1
EB (%) 320 | 500 | 510 | 450 | 480 | 480
M200 (MPa) 6.6 | 45 | 42 | 47 | 4.8 | 4.5
M300 (MPa) 1.6 | 80 | 7.4 | 83 | 88 | 8.1
Hs (JIS, A 60 58 58 58 59 58




3—2. REEFEER (Test Results) @
No.

EE 3-1 3-8 3-9
H+5—72—BE (ZDBzC) 4.0 6.0 4.0
H2+5—NS—G (TBBS) 2.0 2.0 3.0

TaS5ARA—4S—ER (Curelastometer Test) : § ==+1° ,100cpm

160°C  tS0.04 (min) 0.7 0.7 0.8

t10 (min) 0.9 0.8 1.1
t 90 (min) 4.2 3.5 5.3
t 90— t10 (min) 3.3 2.1 4.2
_____________ Mvofe e to7 o 118
150°C 50,04 (min) - 0.9 -
t10 (min) - 1.1 -
t 90 (min) - 5.4 -
t90— t 10 (min) — 4.3 —
LY B (N-m) - 1.14 -
5|5EEkE% (Tensile Test) : 160°C X Imin. 7 L X inkk
T8 (MPa) 13.8 13.8 13.7
EB (%) 470 440 430
M 200 (MPa) 4.5 5.0 4.9
M 300 (MPa) 8.2 9.0 9.2
Hs (JIS, N) 58 59 59
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4—1. EKXEE (Test Recipe)

EPT3070 (EPDM) 100 (E=#)
HAFA—R>TSvH (Carbon Black) 80
FIOFUoRTARLTAIL (Process 0il) 50
ATT) UK (Stearic Acid) 1
HINE 15 (Zn0) 5
i (Sulfur) 1.5
kAR € F (Accelerator) Al &2
4 —2. HEREER (Test Results) @D
No. 1 44 4-2 4-3 4-4 4-5 4-6
HH
Ho+5—7Z—BE (ZDBzC) - - 1.5 1.5 1.5 1.5
Ho+5—CM—G (CBS) 0.6 - 2.5 1.5 1.5 1.5
H2+5—NS—G (TBBS) - - - - - -
Hot5—TT—G (TNID) 0.6 - - - - -
Hot5—M—G (MBT) 0.8 - - - 1.0 -
H2o+5—TE—G (TeEDC) 0.5 - - - - -
Hot5—TRA (DPTT) 0.5 - - - - -
Hot5—EM—2 - 4.0 - - - -
Hot5—HM (CMBT) - - - 1.0 - -
Hot5—DM—G (MBTS) - - - - - 1.0
FTaS5AMA—%—E (Curelastometer Test) : 6 ==%1° ,100cpm, 160°C
£ 50. 04 (min) 1.2 1.2 2.0 1.1 1.1 1.7
1o (min) 1.6 1.5 2.4 1.3 1.4 2.2
t %0 (min) 7.2 8.7 9.0 7.8 8.6 9.6
t90—t10  (pin) 5.6 7.2 6.6 6.5 8.2 7.4
PLOIE (Nem) 1.62 | 1.56 | 1.54 | 1.51 | 1.51 | 1.53
B|3EiXER (Tensile Test) : 160°C X 15min. 77 L A k&
TB (MPa) 18.6 18.8 20.0 19.0 18.5 19. 4
EB (%) 370 430 450 450 440 460
M200 (MPa) 8.8 7.4 6.9 7.0 6.9 6.9
M 300 (MPa) 14.7 11.8 11.2 11.2 11.3 11.1
Hs (JIS, A) 69 68 68 68 68 68
JIL—LEEER (Blooming Test) : 160°C X 15min. 7 L A kg
r.tx 2weeks |O~A| O | A | A | O O




4—2. HAEFER (Test Results) @
No.

EE 4-7 4-8 4-9 4-10
Ho+5—7Z—BE (ZDBzC) 1.5 1.5 1.5 1.5
H2o+5—NS—G (TBBS) 2.5 1.5 1.5 1.5
H2+>—HM (CMBT) - 1.0 - -
Hot>5—M—G (MBT) - - 1.0 -
Hot5—DM—G (MBTS) - - - 1.0

FTaS5AMA—%—E (Curelastometer Test) : 6 ==+1° ,100cpm, 160°C

£ 50.04 (min) 2.6 1.3 1.3 2.0
t10 (min) 3.4 1.6 1.8 2.1
t 90 (min) 10.5 8.7 10.5 10. 6
t 90— t10 (min) 7.1 1.1 8.7 1.9
PLOE (Nem) 1.57 1.54 1.58 1.63
515&EXER (Tensile Test) : 160°C x 15min. 7 L X &k
TB (MPa) 18.1 19.4 19.3 18.5
EsB (%) 420 450 450 420
M 200 (MPa) 1.3 1.0 1.2 1.3
M 300 (MPa) 11.9 11.4 11.8 11.8
Hs (JIS, A) 68 68 68 68
JIL—LEEER (Blooming Test) : 160°C X 15min. 7 L A iNiE
r.tx 2weeks | ©) | ©) | O ©)
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